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If more than 1 treatment is suitable, the least                
expensive should be chosen.                                         
TPO-RA - choices are listed in most preferred  
order: 

• Eltrombopag (TA293) or 

• Avatrombopag (TA853) or 

• Romiplostim (TA221)  
 

 

If the patient has previously had a thrombopoietin receptor agonist (TPO‑RA) 

failure or a TPO‑RA is unsuitable, the following treatment options are 
available: 

 

• Fostamatinib (TA835) 
 

Yes  

NICE approved treatments 

 

Yes  

Derbyshire commissioning guidance for treating chronic immune (idiopathic) 
or refractory chronic thrombocytopenic purpura (ITP) 

 
Does the patient have chronic or persistent immune thrombocytopenia? 

 
(chronic symptoms lasting > 6months) 

(persistent symptoms lasting 3 - 12 months) 

Does the patient have a platelet count < 30x109/L 
 

Stop treatment  

Yes – maintain 
treatment and 
monitor patient 
at appropriate 

intervals  

DERBYSHIRE JOINT AREA PRESCRIBING COMMITTEE (JAPC) 

No  

 
Has the patients had an adequate response and achieved a 

platelet count of ≥ 50 x 109/L? 
(See table below for individual drug response times) 

No – if treatment is 

required, consider 

alternative 

treatments 

 
Has the patients had an adequate response and achieved a 

platelet count of ≥ 50 x 109/L? 
(See table below for individual drug response times) 

Yes – maintain 
treatment and 
monitor patient 
at appropriate 

intervals  

If a TPO-RA is unsuitable, the following 

treatment option is available: 

• Fostamatinib (TA835) 

NICE recommends switching from 

a TPO- RA to Fostamatinib only.  

After TPO‑RAs, NHSE 

commissioned rituximab and 

mycophenolate are the most 

common treatment options 
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Biologic   Route NICE TA Loading 
dose  

Maintenance dose  Response 
measured 

Avatrombopag 
 
thrombopoietin 
receptor 
agonists 
(TPO-RAs) 

Indicated for the treatment of 
primary chronic immune 
thrombocytopenia (ITP) in adult 
patients who are refractory to 
other treatments. 
 

Oral  TA853 N/A 20mg OD 4 weeks 

Eltrombopag 
 
thrombopoietin 
receptor 
agonists 
(TPO‑RAs) 

Indicated for the treatment of adult 
patients with primary immune 
thrombocytopenia (ITP) who are 
refractory to other treatments. 
 
Eltrombopag dosing requirements 
must be individualised based on 
the patient's platelet counts. 

Oral TA293 N/A 50mg OD 
 
For patients of East-
/Southeast-Asian 
ancestry, 
eltrombopag should 
be initiated at a 
reduced dose of 
25mg OD 
 
Maximum daily dose 
of 75mg 

4 weeks 

Fostamatinib 
 
Tyosine 
kinanse 
inhibitor 

Indicated for the treatment of 
chronic immune 
thrombocytopenia (ITP) in adult 
patients who are refractory to 
other treatments. 
 
Fostamatinib dosing requirements 
must be individualised based on 
the patient's platelet counts. 
 

Oral TA835 N/A 100mg BD 
 
Can increase to 
150mg BD after 4 
weeks. 
 
Maximum daily dose 
of 300mg  

12 weeks  

Romiplostim 
 
thrombopoietin 
receptor 
agonists 
(TPO‑RAs) 

Indicated for the treatment of 
primary immune 
thrombocytopenia (ITP) in adult 
patients who are refractory to 
other treatments 

Subcutaneous 
injection 

TA221 N/A 1 mcg/kg based on 
actual body weight 
 
The once weekly 
dose of romiplostim 
should be increased 
by increments of 1 
mcg/kg until the 
patient achieves a 
platelet count ≥ 50 x 
109/L 
 
Maximum weekly 
dose of 10mcg/kg 

4 weeks 

Dosing schedule  


